
 
 

WWW..MOSERENGINEERING.COM  260.726.6689 phone    260.726.4159 fax 

 
The following instructions are for the Moser Engineering rear sub frame kit in the C-5 Corvettes. This kit was pri-
marily designed for NHRA Stock Eliminator classes but can be adapted for other uses. 
 
Since the C-5 Corvette is designed to be an independent rear with a transaxle, modifications must be made to the 
transmission tunnel, torque tube tunnel and upper rear control arm mounts to facilitate this installation. These 
modifications must be done in advance of the installation of this kit. The lower portion of the rear frame rails di-
rectly above the rear end housing may need to be C notched for adequate clearance. The stock fuel tanks and lines  
need to be removed as well. 
 
The following instructions pertain to the installation of the rear sub frame assembly, forward torque arm mount and 
the associated parts required completing this installation. 
 
The vehicle must be supported by the chassis structure as close to the corners as possible. 
It must be level front to back and side to side. 
 
During disassembly you must save all attaching hardware, it may be needed during reassembly. 

Visit our online store @ www.moserengineering.com 

102 Performance Dr.  Portland, IN. 47371 
Ph. 260.726.6689 / Fax. 260.726.4159 

TM 

Moser Engineering C5 Corvette Rear Sub Frame Assembly 
Part # 12BC5 



WWW..MOSERENGINEERING.COM  260.726.6689 phone    260.726.4159 fax 

Step 1 
 
As stated earlier, the rear upper control arm mounts and upper shock mounts will need to be notched or removed to 
facilitate the installation of the rear sub frame. The rear sub frame must fit solidly against the four rear cradle 
mounts with no interference with any of the existing control arm or upper shock mounts. Use the four OEM 
 cradle nuts to attach the sub frame to the chassis. 

 
 
 
  
 
  
 
 
 
 
 
 

 
Step 2 
 
The front sub frame mounts attach through the rear firewall using the supplied hardware. 
 
      12 3/8”x3/4” self locking bolts and 6 3/8” nut plate assemblies are used during this process. The forward 
mounts must contact the rear firewall. You may need to raise or lower the front mounts to make contact with the 
rear firewall. They must also be level from side to side. Once level and contacting the firewall, drill through the 
rear firewall using the 6 holes in each forward mount using a 25/64” drill bit. The bolts go through the forward 
mounts and thread into the nut plates inside of the rear firewall. It is recom-
mended to weld the nut plates to the inside of the rear firewall once the bolts 
are securely tightened. 
 
 
 
 
 
 
 
 
 
 
 
Step 3 
 
The front torque arm mount is designed to be located using a Turbo 400 transmission. With the transmission bolted 
to the back of the engine (engine must be in the stock location) and either a rubber or 
polyurethane mount installed on the trans- mission. The transmission cross member has 
a ¼” offset to the passenger side of the car. 
 
 
 
 
 

Cradle Mounts 

Sub Frame Mounts 



WWW..MOSERENGINEERING.COM  260.726.6689 phone    260.726.4159 fax 

Step 4 
 
 
 With this in mind, bolt the entire assembly to the transmission mount (the crossmember bolts directly to a Turbo 
400, there is an adapter supplied if you are using a Turbo 350 or a powerglide). 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
There is a sheet metal ledge in the torque tube tunnel; the top of the mount assembly is designed to touch the bot-
tom of the sheet metal ledge.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Step 5 
 
 There are 8 5/16”x3/4” self locking bolts and 4 5/16” nut plates supplied to attach this assembly to the torque tube 
tunnel. Raise or lower the transmission until the top of the mount assembly touches the bottom the sheet metal 
flange. Drill through the torque tube tunnel using the 8 21/64” holes as a guide. The bolts go through the assembly 
with the nut plates on the inside. As with the rear firewall nut plates, it’s recommended to weld these to the tunnel 
once the bolts are secured. 
 



WWW..MOSERENGINEERING.COM  260.726.6689 phone    260.726.4159 fax 

 
Step 6 
 
The leaf spring needs to be modified to fit this package by moving the outboard mounting points in on the leaf 
spring. Start by removing the OEM rubber mounts that are glued to the leaf spring. Drill out the 4 rivets that hold 
the steel outboard mounts to the spring. Save these parts as they need to be re installed on the spring. Measure from 
the end of the spring to the center of the 2” hole in the spring. Record this dimension; you’ll use it to cut the spring 
to the proper length later. The spacing on the outboard spring mounts is 31 ½”. 
The measurements need to be taken square on the spring, if you measure along the arc of the spring, you’ll be too 
short. Find the center of the spring measuring square to the tips of the spring and measure out 15 ¾” each way. At 
that point on each end of the spring, find the center and drill a 2” hole with a hole saw on each end. Using the pre-
viously recorded dimension measure out from the new hole on each end and mark the spring. This is where you’ll 
cut the spring so that you can re install the outboard mounts. Drill all the way through the old rivet holes. Use 8-32 
screws to attach the outboard mounts to the spring. The spring may need to be narrowed to allow for the proper 
preload. Too wide of a spring will not allow for enough stored energy in the spring, not enough stored energy will 
not allow the car to plant the tire properly.  

31 1/2” 



WWW..MOSERENGINEERING.COM  260.726.6689 phone    260.726.4159 fax 

 
 
Step 7. 
 
There are two spring saddle assemblies supplied that attach the spring to the sub frame. They are adjustable so you 
can change the spring rate of the rear spring. They clamp to the rear crossmember of the sub frame using the 4 
band clamps included in the kit. Start with the saddles clamped on each side of the centerline of the crossmember 
to start. Sliding them farther increases the spring rate. They can be adjusted out individually so that you can pre-
load the car with the rear spring. Install the spring into the saddle assembly. Use Blue Locktite on the threads of all 
of the 7/16” bolts in the saddle assemblies 
 
 
 
 
 
 
 
 
 
 
 
 
Step 8. Install the torque arm adapter bracket to the housing using the 4 supplied 1 ½”x ½”NC bolts and locking 
washers. It is highly recommended to use Red Locktite on these 4 bolts. 
 
 
 
 
 
 
 
The torque arm has a 9” piece of tubing that slides in and out of the front to allow for rear suspension movement. 
It’s called a “slider tube”. It must be kept lubricated at all times to allow the rear suspension to move freely. Thread 
the 5/8”x3/4” moly heim fully into the threaded end of the slider tube. Make sure you tighten the jam nut on the 
heim against the slider tube. Grease the slider liberally and insert it into the front of the torque arm. The rear of the 
torque arm has 2, ¾”x3/4” solid rod ends and 1, ¾”x3/4” pinion adjuster. The jam nuts need to be set to allow easy 
installation of the torque arm to the adapter bracket. The jam nut needs to be 7/8” back from the end of the pinion 
adjuster and the solid rod ends. Thread the respective parts into each other until the jam nut makes contact. This is 
a preliminary adjustment only. Final adjustments will need to be done at the end of this project. Use never seize on 
the threads of all of these parts! After the pinion adjuster and the solid rod ends are assembled to the back of the 
torque arm install the torque arm to the adapter bracket using the 2 ¾”x2 ¾” bolts, 4 ¾” flat washers and 4 ¾” ny-
lock nuts. 
 



WWW..MOSERENGINEERING.COM  260.726.6689 phone    260.726.4159 fax 

 
Step 9. At this time you can install the housing assembly into the car. Slide the torque arm over the rear crossmem-
ber towards the front torque arm mount. Attach the housing assembly to the rear assembly with the lower control 
arms and the supplied hardware. There are 4, 2 ¾”x1/2”gr 8 nf bolts, 3 ½” top lock nuts, 2, ½” flat washers and 2 
track locators (one has a ½” nut welded in side, it goes on the left rear). Bolt the lower control arms to the sub 
frame first. One of the track locator clevises goes on the right front. Slide the washer on the bolt, bolt through the 
tab on the left side into and through the assembly and install the ½” top lock nut. On the right side the bolt slides 
through the track locator clevis and then through the tabs and control arm. The top lock nut then goes on the out-
side. On the rear, the washers slide onto the bolts and install from the outside in. the track locator clevis with the 
nut welded in it goes on the left rear, a top lock nut goes on the right rear. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The slider tube is attached to the forward mount with the 5/8”x2 ¾” bolt, 5/8” flat washer, 2, 5/8” safety washers 
and nylock nut. The flat washer slips on the bolt, the bolt slips through the bracket and first safety washer, then 
through the heim in the end of the slip tube, then the second safety washer and outboard bracket. Install nylock nut 
on the bolt. 
 
 
 
 
 
 
 
 
 
 
 
The shocks are held on with 4 ½”x1 ½” NF gr 8 bolts and 4, ½” flat washers. The washer slips on the bolt, bolt 
goes through the shock end and bolts to the shock mount. Do this 4 times. 
 
Step 10. The track locator is a 28” long bar that has a left hand tube adapter on one end, right end on the other. It 
acts like a turn buckle; its purpose is to locate the rear axle assembly properly in the car. The hardware kit for the 
track locator includes 1, ½” RH heim and jam nut, 1, ½” LH heim and jam nut, 4, ¼” tubing spacers (1/2” ID), 2, 
2”x1/2” nf gr 8 bolts, 4,1/2” flat washers and 2 ½” nylock nuts. Thread the ham nuts on their respective heims ¾”. 
Apply never seize to the threads of the heims and insert them into the respective ends of the track locator bar. In-
stall the bar between the clevises. 
 
 
 
  
 
 
 
 



WWW..MOSERENGINEERING.COM  260.726.6689 phone    260.726.4159 fax 

 
 
The ½” bolts slide through a washer, one side of the clevis, one of the ¼” spacers, the heim, another ¼” spacer and 
then through the other side of the clevis. Then install another flat washer and a ½” nylock nut.  Once you’re fin-
ished with the assembly, shortening the rod will move the rear to the right, lengthening it will move it to the left. 
The purpose is to center the wheels in the openings from left to right. Make sure you tighten the jam nuts once the 
adjustments are finished. 
 
Step 11. The anti roll bar and associated hardware is next. Included in the package are; t bronze oil lite bushings, 
1,1 ¼’x.250 anti roll bar, 2 anti roll arms, 2,1/4”x2” nf gr 8 bolts, 2 ¼” nf nylock nuts, 2, 5” long anti roll adjusters, 
2 7/16” RH heims and jam nuts, 2 7/16” LH heims and jam nuts, 4, 7/16”x1 ½” nf gr 8 bolts, 8, 7/16” flat washers 
and 4 7/16” nf nylock nuts. The anti roll adjusters work the same way the track locator does. Thread the respective 
jam nuts on the heims ¾”. Apply never seize on the threads of the heims. 

 
 
 
Thread the heims in the respective ends of the anti roll tubes until the jam nut contacts the tube end. The bushings 
slide into the 1 ¾” tube welded to the bottom of the lower control arm brackets on the back side. The 1 ¼” bar is 
then installed through one end of the tube, through both bushings. There are dimples on each end of the 1 ¼” bar. 
There are corresponding dimples on the outside of each anti roll arm. Make sure you match the corresponding dim-
ples; it assures the anti roll arms are parallel when finished. Once everything is in its respective place, install the 
¼”x2” bolts through the arms and bars. Finish by installing the ¼” nylock nuts. One of the anti roll adjusters at-
taches to the anti roll arm on each side of the housing the other ends attach to the anti roll tabs on the sub frame. 
Washers go on each side of the anti roll arm, bolts go through that and is finished off with the nylock nuts. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



WWW..MOSERENGINEERING.COM  260.726.6689 phone    260.726.4159 fax 

 
Step 9. At this time you can install the housing assembly into the car. Slide the torque arm over the rear crossmem-
ber towards the front torque arm mount. Attach the housing assembly to the rear assembly with the lower control 
arms and the supplied hardware. There are 4, 2 ¾”x1/2”gr 8 nf bolts, 3 ½” top lock nuts, 2, ½” flat washers and 2 
track locators (one has a ½” nut welded in side, it goes on the left rear). Bolt the lower control arms to the sub 
frame first. One of the track locator clevises goes on the right front. Slide the washer on the bolt, bolt through the 
tab on the left side into and through the assembly and install the ½” top lock nut. On the right side the bolt slides 
through the track locator clevis and then through the tabs and control arm. The top lock nut then goes on the out-
side. On the rear, the washers slide onto the bolts and install from the outside in. the track locator clevis with the 
nut welded in it goes on the left rear, a top lock nut goes on the right rear. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The slider tube is attached to the forward mount with the 5/8”x2 ¾” bolt, 5/8” flat washer, 2, 5/8” safety washers 
and nylock nut. The flat washer slips on the bolt, the bolt slips through the bracket and first safety washer, then 
through the heim in the end of the slip tube, then the second safety washer and outboard bracket. Install nylock nut 
on the bolt. 
 
 
 
 
 
 
 
 
 
 
 
The shocks are held on with 4 ½”x1 ½” NF gr 8 bolts and 4, ½” flat washers. The washer slips on the bolt, bolt 
goes through the shock end and bolts to the shock mount. Do this 4 times. 
 
Step 10. The track locator is a 28” long bar that has a left hand tube adapter on one end, right end on the other. It 
acts like a turn buckle; its purpose is to locate the rear axle assembly properly in the car. The hardware kit for the 
track locator includes 1, ½” RH heim and jam nut, 1, ½” LH heim and jam nut, 4, ¼” tubing spacers (1/2” ID), 2, 
2”x1/2” nf gr 8 bolts, 4,1/2” flat washers and 2 ½” nylock nuts. Thread the ham nuts on their respective heims ¾”. 
Apply never seize to the threads of the heims and insert them into the respective ends of the track locator bar. In-
stall the bar between the clevises. 
 
 
 
  
 
 
 
 



 
 
Step 12. The previously modified leaf spring is attached to the housing by the 2 ½”x 6 ½” NF 
gr 8 bolts and nylock nuts. Use the original lower spring isolators on the bottom of the spring. 
The bolts go through the mount on the housing, then through the mount on the spring. The ex-
isting isolators go on the bottom then the nylock nuts. Small adjustments in height may be made 
by changing the position of the nut on the bolt threads. Larger height adjustments can be made 
by changing the bolt length. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The brake lines and associated hardware is up to the customers discretion. 
 
The rear spring may need to be thinned down between mounting points to adjust the spring rate. 
This will need to be done at the customer’s discretion. 
 
When the car is completely assembled and sitting at ride height, the lower control arms need to 
be level. 
 
 1 degree of downward pinion angle is recommended, however this up to the customer’s discre-
tion as well. 
 
The anti roll adjustment will be set to neutral to start. Add preload as needed. 
 
 
 
 



Parts and hardware list 
 
 
 

Bolt –718365XX 
Nut– 737570XX 

Washer-733803XX 

Bolt-19929 
Nut-36405 

Plate-PT0297 

Bolt-19916 
Nut-36403 

Plate-PT0288 

7/16 Heim left & right hand 
7/16 Jam nuts 

Heim-734165RE 
E-7651400X 

Jam nut-73416JNR 
Jam nut-73416JNL 

Heim-734163RE 
Jam nut-73416JNR 

Heims 1/2 left and right 
Jam nuts– 1/2 left and right 

Bolt-18011 
Nut-317564 

Bolt-3/8 x 3 1/2” 
Nylock nut-3/8 

Front track locator bracket 
Bolt– 18217 
Nut-18226 

Washer-33800 

Rear track locator bracket 
Bolt-18217 

Washer-33800 

Bolt-18159 
Washer-33166 

Nut– 7/16 Toplock 

Bolt-14209 
Washer-33800 

Toplock Nut-18226 

Bolt-18217 
Toplock Nut-18226 

Washer-33800 
Bolt-7/16 x 

Bolt-713365XX 
Washer-733802X 
Top lock Nut-5/8 
Safety washer-

7SW58AX 

Slider tube 
Heim-73416MHJ 

Jam nut-73416JNR 

Anti roll adjusters Anti roll arm 

C5 Sub frame assembly 

Torque arm assembly 

Track locator bar 

C5 12 Bolt assembly 

Torque arm mount 

Spring saddle 
clamp and tube 

Spring clamp Anti roll bar 

Bushings FF1507-2 

Bolt-14209 
Nord-lock washers-162566 



WWW..MOSERENGINEERING.COM  260.726.6689 phone    260.726.4159 fax 

Installation Notes 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



<<

  /ASCII85EncodePages false

  /AllowTransparency false

  /AutoPositionEPSFiles true

  /AutoRotatePages /None

  /Binding /Left

  /CalGrayProfile (Dot Gain 20%)

  /CalRGBProfile (sRGB IEC61966-2.1)

  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)

  /sRGBProfile (sRGB IEC61966-2.1)

  /CannotEmbedFontPolicy /Error

  /CompatibilityLevel 1.4

  /CompressObjects /Tags

  /CompressPages true

  /ConvertImagesToIndexed true

  /PassThroughJPEGImages true

  /CreateJobTicket false

  /DefaultRenderingIntent /Default

  /DetectBlends true

  /DetectCurves 0.0000

  /ColorConversionStrategy /CMYK

  /DoThumbnails false

  /EmbedAllFonts true

  /EmbedOpenType false

  /ParseICCProfilesInComments true

  /EmbedJobOptions true

  /DSCReportingLevel 0

  /EmitDSCWarnings false

  /EndPage -1

  /ImageMemory 1048576

  /LockDistillerParams false

  /MaxSubsetPct 100

  /Optimize true

  /OPM 1

  /ParseDSCComments true

  /ParseDSCCommentsForDocInfo true

  /PreserveCopyPage true

  /PreserveDICMYKValues true

  /PreserveEPSInfo true

  /PreserveFlatness true

  /PreserveHalftoneInfo false

  /PreserveOPIComments true

  /PreserveOverprintSettings true

  /StartPage 1

  /SubsetFonts true

  /TransferFunctionInfo /Apply

  /UCRandBGInfo /Preserve

  /UsePrologue false

  /ColorSettingsFile ()

  /AlwaysEmbed [ true

  ]

  /NeverEmbed [ true

  ]

  /AntiAliasColorImages false

  /CropColorImages true

  /ColorImageMinResolution 300

  /ColorImageMinResolutionPolicy /OK

  /DownsampleColorImages true

  /ColorImageDownsampleType /Bicubic

  /ColorImageResolution 300

  /ColorImageDepth -1

  /ColorImageMinDownsampleDepth 1

  /ColorImageDownsampleThreshold 1.50000

  /EncodeColorImages true

  /ColorImageFilter /DCTEncode

  /AutoFilterColorImages true

  /ColorImageAutoFilterStrategy /JPEG

  /ColorACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /ColorImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000ColorACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000ColorImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasGrayImages false

  /CropGrayImages true

  /GrayImageMinResolution 300

  /GrayImageMinResolutionPolicy /OK

  /DownsampleGrayImages true

  /GrayImageDownsampleType /Bicubic

  /GrayImageResolution 300

  /GrayImageDepth -1

  /GrayImageMinDownsampleDepth 2

  /GrayImageDownsampleThreshold 1.50000

  /EncodeGrayImages true

  /GrayImageFilter /DCTEncode

  /AutoFilterGrayImages true

  /GrayImageAutoFilterStrategy /JPEG

  /GrayACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /GrayImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000GrayACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000GrayImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasMonoImages false

  /CropMonoImages true

  /MonoImageMinResolution 1200

  /MonoImageMinResolutionPolicy /OK

  /DownsampleMonoImages true

  /MonoImageDownsampleType /Bicubic

  /MonoImageResolution 1200

  /MonoImageDepth -1

  /MonoImageDownsampleThreshold 1.50000

  /EncodeMonoImages true

  /MonoImageFilter /CCITTFaxEncode

  /MonoImageDict <<

    /K -1

  >>

  /AllowPSXObjects false

  /CheckCompliance [

    /None

  ]

  /PDFX1aCheck false

  /PDFX3Check false

  /PDFXCompliantPDFOnly false

  /PDFXNoTrimBoxError true

  /PDFXTrimBoxToMediaBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXSetBleedBoxToMediaBox true

  /PDFXBleedBoxToTrimBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXOutputIntentProfile ()

  /PDFXOutputConditionIdentifier ()

  /PDFXOutputCondition ()

  /PDFXRegistryName ()

  /PDFXTrapped /False



  /CreateJDFFile false

  /Description <<



    /BGR <>

    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>

    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>

    /CZE <>

    /DAN <>

    /DEU <>

    /ESP <>

    /ETI <>

    /FRA <>

    /GRE <>



    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)

    /HUN <>

    /ITA <>

    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>

    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>

    /LTH <>

    /LVI <>

    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)

    /NOR <>

    /POL <>

    /PTB <>

    /RUM <>

    /RUS <>

    /SKY <>

    /SLV <>

    /SUO <>

    /SVE <>

    /TUR <>

    /UKR <>

    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)

  >>

  /Namespace [

    (Adobe)

    (Common)

    (1.0)

  ]

  /OtherNamespaces [

    <<

      /AsReaderSpreads false

      /CropImagesToFrames true

      /ErrorControl /WarnAndContinue

      /FlattenerIgnoreSpreadOverrides false

      /IncludeGuidesGrids false

      /IncludeNonPrinting false

      /IncludeSlug false

      /Namespace [

        (Adobe)

        (InDesign)

        (4.0)

      ]

      /OmitPlacedBitmaps false

      /OmitPlacedEPS false

      /OmitPlacedPDF false

      /SimulateOverprint /Legacy

    >>

    <<

      /AddBleedMarks false

      /AddColorBars false

      /AddCropMarks false

      /AddPageInfo false

      /AddRegMarks false

      /ConvertColors /ConvertToCMYK

      /DestinationProfileName ()

      /DestinationProfileSelector /DocumentCMYK

      /Downsample16BitImages true

      /FlattenerPreset <<

        /PresetSelector /MediumResolution

      >>

      /FormElements false

      /GenerateStructure false

      /IncludeBookmarks false

      /IncludeHyperlinks false

      /IncludeInteractive false

      /IncludeLayers false

      /IncludeProfiles false

      /MultimediaHandling /UseObjectSettings

      /Namespace [

        (Adobe)

        (CreativeSuite)

        (2.0)

      ]

      /PDFXOutputIntentProfileSelector /DocumentCMYK

      /PreserveEditing true

      /UntaggedCMYKHandling /LeaveUntagged

      /UntaggedRGBHandling /UseDocumentProfile

      /UseDocumentBleed false

    >>

  ]

>> setdistillerparams

<<

  /HWResolution [2400 2400]

  /PageSize [612.000 792.000]

>> setpagedevice



